
sandberg
Sandberg LLP
5 Carpenter’s Place
Clapham High Street
London SW4 7TD

Tel: 020 7565 7000
Fax: 020 7565 7101 
email clapham@sandberg.co.uk
web www.sandberg.co.uk

76948/K

Certificate No.

3

BRICK TEST RESULTS
WATER ABSORPTION (by cold water absorption)
BS EN 772-21: 2011

Date of Test

23/4/24

Project (AE1613) 71 AR 240301

Sandberg Sample Reference K19074

Client Sample Reference 71 Avenue Road

Number of test Specimens 6

Type of Brick Reclaimed

Soaking Period, hours 24 hrs, 10 mins

Sandberg
Specimen
Reference

Client
Specimen
Reference

Specimen Mass
Water

Absorption¹,
%

Oven Dried
g

Saturated, 
g

K19074/1 71 Ave Rd Sample 1-907 Acacia Rd, GF, Lift+Lift
Lobby

2093.6 2410.4 15

K19074/3 71 Ave Rd Sample 3-907 Acacia Rd, GF, Entrance
Hall

2167.7 2519.9 16

K19074/6 71 Ave Rd Sample 6-907 Acacia Rd, FF+Her
Ensuite

2033.0 2360.3 16

K19074/7 71 Ave Rd Sample 7-907 Acacia Rd, FF+Guest
Bedroom 2

2222.2 2378.4 7

K19074/9 71 Ave Rd Sample 9-907 Acacia Rd, FF+ Seasonal
Dressing Room

2204.5 2532.1 15

K19074/14 71 Ave Rd Sample 14-907 Acacia Rd, Fitness
Studio, 2nd Fl

2301.3 2686.5 17

Average1 14

Remarks:
1 to nearest 1%

Client SHH Architecture & Interior Design
1 Vencourt Place
London
W6 9NU

For the attention of 

Signed For Sandberg LLP

Name John Gallagher

Position Deputy Quality Manager

Reference Date 26 April 2024
The results contained in this certificate apply to the sample as received and tested.  This certificate shall not be reproduced except in full without the written approval of Sandberg LLP
Materials, samples and test specimens are retained for a period of 2 months from the issue of the this test certificate 
Opinions and interpretations expressed herein are outside the scope of UKAS accreditation.
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